
 
 
 
 
 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

Parts List for Stander ZK 
(For Serial Numbers 43747 and Higher Until Superseded) 

 
Replace with newer revisions as they become available 

 
 

 
 
© 2008 Wright Manufacturing, Inc.   All rights reserved  
 

  Updated 6/2010 
 



2 
 

 

 
 

TABLE OF CONTENTS 
 

ASSEMBLY GROUP PAGE 

Electrical Schematic ........................................................ 3 

Cutter Deck ..................................................................... 5 

Hydraulic System ............................................................ 7 

Upright ............................................................................ 9 

Engine Deck.................................................................... 11 

Main Frame ..................................................................... 13 

Deck Lift ......................................................................... 15 

Fuel System .................................................................... 17 

Decals ............................................................................. 19 

 
NOTES: 
1. ZOOM and PAN this document electronically at www.wrightmfg.com  <support>. 
2. The “→” symbol defines a part as a kitted part under a part number above. 
3. Replacement Parts - Use of parts other than specified parts supplied by Wright Manufacturing, 

Inc. may compromise the safe use of the mower, are not recommended and their use could void 
the warranty. 

4. Belt length descriptions are not actual lengths; reference replacement parts policy above. 
5. REF indicates part is referenced on another page. 
6. Parts associated with specific deck size are indicated by “A” (52”) and “B” (61”). 
7. Left and right versions of similar parts are designated by “L” and “R” respectively. 
8. Specific engine models and associated parts are indicated by “G” (27HP) and “H” (31HP). 
9. ASSEMBLIES are typically pre-assembled. 
10. KITS are shipped together typically unassembled. 
11. Both ASSEMBLY and KIT components are usually depicted in the illustrations. For additional 

questions, contact your dealer. 
 
 
 
 
 
 
 
 



3 
 

 
 



4 
 

REF. # PART NO. DESCRIPTION QTY REF. # PART NO. DESCRIPTION QTY

1 18410006 KNOB, DECK 4 31 17460002 CAP, VINYL 3/8 X 1 REF 10

2A 93440047 DECK COVER, RIGHT, 52" WZK 1 32 12990056 NUT, TOPLOCK 5/8-11Z 4

2B 93450031 DECK COVER, RIGHT, 61" WZK 1 33 13990037 WASHER, FLAT 5/8 x 1 3/8 8

3A 93440048 DECK COVER, CENTER, 52" WZK 1 34 12990008 NUT, LOCK FLANGE 3/8-16 Z 4

3B 93450032 DECK COVER, CENTER, 61" WZK 1 35 72490001 WHEEL, PLASTIC, ANTI-SCALP 4

4A 93440046 DECK COVER, LEFT, 52" WZK 1 36 11990110 BOLT, 5/8 - 11 X 4 1/2 Z5 4

4B 93450030 DECK COVER, LEFT, 61" WZK 1 37 11990046 BOLT, FLANGE 3/8-16 X 1 Z8 12 + REF 4

5 17460004 TUBE CLOSURE FOR DECK 3 38 12990008 NUT, LOCK FLANGE 3/8-16 Z 12 + REF 4

6 98490008 IDLER ARM ASSEMBLY, RIGHT, 7" 1 39 12990038 NUT, NYLOCK 1/2-20 Z 2

→ 93490012 IDLER ARM WELDMENT, RIGHT, 7" 1 40 12990021 NUT, NYLOCK 5/16-18 Z 4

→ 77410010 BEARING, BALL, FOR IDLER ARM 2 41 16460006 SPRING, DECK IDLER, BLUE, DIE, 2-7/16L 1

→ 25410003 CIS BEARING BUSHING 1 42 11990003 BOLT, HEX 5/16-18 X 4 1/2 Z5 1

7 98490007 IDLER ARM ASSEMBLY, LEFT, 7" 1 43 11990027 BOLT, HEX 5/16-18 X 1 Z5 1

→ 93490011 IDLER ARM WELDMENT, LEFT, 7" 1 44 17460007 CHUTE DEFLECTOR, RUBBER PIECE ONLY REF 1

→ 77410010 BEARING, BALL, FOR IDLER ARM 2 45 11990016 BOLT, CARRIAGE 3/8 X 1 Z5 REF 3

→ 25410003 CIS BEARING BUSHING 1 46 98460045 CHUTE DEFLECTOR ASSEMBLY, FLEXIBLE, 6" DECK 1

8 12990031 NUT, TOPLOCK 3/8-16 2 + REF 3 → 12990031 NUT, TOPLOCK 3/8-16 3

9 11990089 BOLT, HCS, 1/2-20X3.5 Z 2 → 11990016 BOLT, CARRIAGE 3/8 X 1 Z5 3

10 13990032 WASHER, FENDER 1/2 x 2" Z 2 → 93460061 FLEXIBLE CHUTE DEFLECTOR CLAMP PLATE 1

11 16460009 SPRING, 2.5" DECK IDLER SPRING 2 → 17460015 RUBBER DEFLECTOR FOR 6 inch DECK SKIRTS, ZK 1

12 13990015 MACH BUSH, 1/2 ID X 7/8 OD X 18 GA 2 → 93460060 FLEXIBLE CHUTE DEFLECTOR FLANGE WELDMENT 1

13 93490009 IDLER ARM WASHER 2 47 11990043 BOLT, SHOULDER ALLEN 3/8 X 3/4 2

14 11990068 BOLT, HEX 3/8-16 X 2 1/4 Z5 2 48 15990038 ZK CHAIN, 5 LINK GRADE 70 1/4" (7mm) 2

15 13990041 WASHER, 3/8 x 1 1/2 x .15 2 49 71460114 SPINDLE, ASSEMBLY 3

16 24410001 T-ROD, DECK COVER 4 50 15990003 MACHINE KEY 1/4 X 1/4 X 1 3

17 12990029 NUT, LOCK FLANGE 3/8-24 Z 12 51 13990007 MACH BUSH 5/8 X 1 1/2 X 1/4 Z 12

18 22420007 BEARING BORE ADAPTER 2 52A 71440001 BLADE, 18" 3

19A 71460053 PULLEY, SINGLE GRV 6 OD-A/B 2 52B 71440003 BLADE, 21" 3

19B 71460055 PULLEY, SINGLE GRV 7 OD-A/B 2 53 13990011 WASHER, FLAT USS 5/8 Z 3

20A 71460054 PULLEY, DOUBLE GRV 6 OD-A/B 1 54 11990102 BOLT, HEX 5/8-11 X 2-1/2 Z5 3

20B 71460056 PULLEY, DOUBLE GRV 7 OD-A/B 1 55A 95440009 BOLT-IN BAFFLE KIT, 52" WZK 1

21 71460098 PULLEY, WIDE FLAT IDLER, 6.00 2 → 93440049 BOLT-IN  BAFFLE WELDMENT, 52", WZK 1

22A 71460065 BELT, B SECTION, 57.04 EL, ARAMID 1 → 11990046 BOLT, FLANGE 3/8-16 X 1 Z8 4

22B 71460067 BELT, B SECTION, 66.04 EL, ARAMID 1 → 12990008 NUT, LOCK FLANGE 3/8-16 Z 4

23A 71460119 BELT, B SECTION, 92.04 EL, ARAMID 1 55B 95450008 BOLT-IN BAFFLE KIT, 61" WZK 1

23B 71460040 BELT, B SECTION, 102.25 EL, ARAMID 1 → 93450033  BOLT-IN BAFFLE WELDMENT,  61" WZK 1

24 71460111 BUSHING, SPLIT TAPERED 1' MODIFIED 3 → 11990046 BOLT, FLANGE 3/8-16 X 1 Z8 4

25 11990090 BOLT, HCS, 1/4-20X1 PLAIN 6 → 12990008 NUT, LOCK FLANGE 3/8-16 Z 4

26 12990010 NUT, LOCK FLANGE 1/2-13 Z 2 MULCH BAFFLE KITS (OPTIONAL)

27 11990124 BOLT, FLANGE, 1/2-13 X 1", ZINC 2 56A 95440008 MULCH KIT, CURVED, 52" WZK 1

28 12990026 NUT, NYLOCK JAM 3/4-10 Z 2 → 11990046 BOLT, FLANGE 3/8-16 X 1 Z8 7

29 11990053 BOLT, HEX 3/4-10 X 2 1/4 Z5 2 → 12990008 NUT, LOCK FLANGE 3/8-16 Z 7

30A 98440004 52" CUTTER DECK ASSEMBLY, WZK 1 56B 95450009 BOLT-IN BAFFLE KIT, 61" WZK 1

→ 93440045 52" CUTTER DECK WELDMENT, WZK 1 → 11990046 BOLT, FLANGE 3/8-16 X 1 Z8 7

→ 76460001 DECAL, DANGER BLADE HAZARD 2 → 12990008 NUT, LOCK FLANGE 3/8-16 Z 7

→ 76490051 DECAL, DECK COMMERCIAL BENEFITS 1 57 95460013 MULCH KIT BLOCK OFF KIT, 6" DECK 1

→ 76490001 DECAL, SHIELD MISSING 3 → 11990016 BOLT, CARRIAGE 3/8 X 1 Z5 1

→ 76490007 DECAL, 52" DECK SIZE 1 → 12990008 NUT, LOCK FLANGE 3/8-16 Z 1

→ 17460002 CAP, VINYL 3/8 X 1 10 58 WRJ400-4 GRASS GOBBLER

30B 98450003 61" CUTTER DECK ASSEMBLY, WZK 1 59 LG1000 LEAF GOBBLER

→ 93450029 61" CUTTER DECK WELDMENT, WZK 1

→ 76460001 DECAL, DANGER BLADE HAZARD 2

→ 76490051 DECAL, DECK COMMERCIAL BENEFITS 1

→ 76490001 DECAL, SHIELD MISSING 3

→ 76490012 DECAL, 61" DECK SIZE 1

→ 17460002 CAP, VINYL 3/8 X 1 10

CUTTER DECK 

 



5 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

HYDRAULIC SYSTEM 

REF. 
# PART NO. DESCRIPTION QTY 

1 91420012 HYDRO TANK WELDMENT, WZK 1 

2 36410006 HYDRO TANK VENT CAP 1 

3 32410005 HYDRO MOTOR,  RIGHT (CW) 1 

4 32410006 HYDRO MOTOR,  LEFT (CCW) 1 

5 33410078 HOSE ASSEMBLY, LOW PRESSURE, 31"  2 

6 35410008 ELBOW, STRGHT THRD ORING 1/2 X 5/8 4 

7 35410026 FITTING, 3/8 FPIPE X 3/8 MALE JIC ELBOW 3 

9 33410079 HOSE ASSEMBLY, LOW PRESSURE, 21"  1 

10 33410080 HOSE ASSEMBLY, LOW PRESSURE, 10"  2 

11 15990030 CLAMP 2 

12 36470001 OIL COOLER - STACKED PLATE 1 

13 35410042 TEE 1 

14 35410041 ELBOW 4 

15 33410081 HOSE ASSEMBLY RIGHT, HIGH PRESSURE, 55"  2 

24 33410082 HOSE ASSEMBLY LEFT, HIGH PRESSURE, 55"  2 

16 35410007 ELBOW, STRGHT THRD ORING 3/8 X 3/8 JIC 5 

17 34490001 HYDRO OIL FILTER HOUSING BLOCK 2 

18 34490002 HYDRO OIL FILTER 2 

19 31490022 HYDRO PUMP,7" FAN, LEFT SIDE OF MOWER 1 

20 31490023 HYDRO PUMP,7" FAN, RIGHT SIDE OF MOWER 1 

21 35410034 ELBOW, -8 ORING X -6 JIC 2 

22 33410053 HOSE ASSEMBLY, LOW PRESSURE, 9"  1 

23 33410083 HOSE ASSEMBLY, LOW PRESSURE, 16"  1 



6 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

REF. # PART NO. DESCRIPTION QTY

1 91420012 HYDRO TANK WELDMENT, WZK 1

2 36410006 HYDRO TANK VENT CAP 1

3 32410005 HYDRO MOTOR,  RIGHT (CW) 1

4 32410006 HYDRO MOTOR,  LEFT (CCW) 1

5 33410078 HOSE ASSEMBLY, LOW PRESSURE, 31" 2

6 35410008 ELBOW, STRGHT THRD ORING 1/2 X 5/8 4

7 35410026 FITTING, 3/8 FPIPE X 3/8 MALE JIC ELBOW 3

9 33410079 HOSE ASSEMBLY, LOW PRESSURE, 21" 1

10 33410080 HOSE ASSEMBLY, LOW PRESSURE, 10" 2

11 15990030 CLAMP 2

12 36470001 OIL COOLER - STACKED PLATE 1

13 35410042 TEE 1

14 35410041 ELBOW 4

15 33410081 HOSE ASSEMBLY RIGHT, HIGH PRESSURE, 55" 2

24 33410082 HOSE ASSEMBLY LEFT, HIGH PRESSURE, 55" 2

16 35410007 ELBOW, STRGHT THRD ORING 3/8 X 3/8 JIC 5

17 34490001 HYDRO OIL FILTER HOUSING BLOCK 2

18 34490002 HYDRO OIL FILTER 2

19 31490023 HYDRO PUMP,7" FAN, Mounts on Rt Side, Drives Lt Whl Motor 1

20 31490022 HYDRO PUMP,7" FAN, Mounts on Lt Side, Drives Rt Whl Motor 1

21 35410034 ELBOW, -8 ORING X -6 JIC 2

22 33410053 HOSE ASSEMBLY, LOW PRESSURE, 9" 1

23 33410083 HOSE ASSEMBLY, LOW PRESSURE, 16" 1

HYDRAULIC SYSTEM



7 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



8 
 

REF. # PART NO. DESCRIPTION QTY REF. # PART NO. DESCRIPTION QTY

1 98420057 CONTROL LEVER ASSEMBLY, RIGHT, WZK 1 31 11990069 BOLT, HEX 1/4-20 X 1 Z5 1

→ 93420070 CONTROL LEVER WELDMENT, RIGHT, WZK 1 32 12990045 NUT, TOPLOCK 1/4-20Z 1

→ 14990004 HBUSH SHORT 2 33 17460012 BUMPER, RUBBER, BLACK 2

→ 17420004 GRIP, HANDLE BAR .625 X 11 X .090 2 34 98420064 BRAKE LEVER ASSEMBLY, WZK 1

2 98420058 CONTROL LEVER ASSEMBLY, LEFT, WZK 1 → 93420095 BRAKE LEVER WELDMENT, WZK 1

→ 93420071 CONTROL LEVER WELDMENT, LEFT, WZK 1 → 17420004 GRIP, HANDLE BAR .625 X 11 X .090 1

→ 14990004 HBUSH SHORT 2 35 93420073 TORSION ROD WELDMENT, FRONT, WZK 1

→ 17420004 GRIP, HANDLE BAR .625 X 11 X .090 2 36 12990052 NUT, LH JAM 5/16-24 Z 4

3 17420004 GRIP, HANDLE BAR .625 X 11 X .090 REF 5 37 24420040 ZK CONTROL ROD, 5/16IN UPPER 2

4 15990009 E-CLIP 1/2 5 38 24420039 ZK CONTROL ROD, 5/16IN LOWER 2

5 22420002 GROOVE PIN, 1/2 X 19.9375 1 39 98420062 UPRIGHT FRAME ASSEMBLY, WZK 1

6 14990004 HBUSH SHORT REF 6 → 93420082 UPRIGHT WELDMENT, WZK 1

7 13990015 MACH BUSH, 1/2 ID X 7/8 OD X 18 GA 7 → 14990004 HBUSH SHORT 2

8 12990051 NUT, NYLOCK, 5/16-24 Z 16 → 15990006 ZERK, 1/4-28 (GREASE FITTING) 1

9 77410008 ROD END, BALL JOINT - RIGHT HAND THREAD 12 → 76490023 DECAL, CIRCLE WITH 'W' 2

10 77410009 ROD END, BALL JOINT - LEFT HAND THREAD 4 → 76490081 DECAL, WZK FUEL VALVE SELECTOR 1

11 98420059 DASH ASSEMBLY, WZK 1 40 11990027 BOLT, HEX 5/16-18 X 1 Z5 6

→ 93420076 INSTRUMENT PANEL WELDMENT, WZK 1 41 52410003 SWITCH, OPC , 2 LB INTERNAL SPRING, BLACK 1

→ 76490013 DECAL, MAIN INST PANEL 1 42 93420081 BRAKE PULL BAR, WZK 1

→ 76490005 DECAL, THROTTLE/INSTRUCTIONS 1 43 93410237 CS PUMP LEVER, WZK REF 2

12 54420001 HOUR METER 1 44 17420001 PLUG, PANEL, BLACK 1

13 20420002 IGNITION SWITCH, FOR ELECTRIC START 1 45 12990053 NUT, JAM, HEX 5/16-24 Z 4

14 52460002 CHOKE CONTROL 1 46 15990025 HITCH PIN CLIP #3 2

15 53490019 WATER-RESISTANT RELAY 1 47 93420080 BRAKE LOCK LEVER, WZK 1

16 52420003 SWITCH, BLADE ON/OFF, RED 1 48 11990012 BOLT, FLANGE 5/16 -18 X 3/4 Z5 4

17 13990035 MACH BUSH, 1/2 ID X 14 GA 3 49 13990009 WASHER, FLAT 1/4 Z 23

18 11990024 SCREW, TRUSS HD MACH 1/4-20 X 3/4 SS 4 50 93420083 UPRIGHT PAD HINGE, WZK 1

19 98420060 FACE PLATE ASSEMBLY, WZK 1 51 93420075 CS HINGE, LEFT AND RIGHT, WZK 2

→ 93420077 INSTRUMENT PANEL COVER, WZK 1 52 15990006 ZERK, 1/4-28 (GREASE FITTING) REF 1

→ 76490076 DECAL, ZK STANDER FACE PLATE 1 53 11990126 BOLT, HEX 5/16-24 x 1-1/4", ZINC, Gr5, ZK 8

→ 76490059 DECAL, AMERICAN FLAG 1 54 13990013 WASHER, LOCK 5/16 Z 12

20 52420002 THROTTLE CABLE 1 55 12990039 NUT, TOPLOCK 5/16-18Z 3

21 12990012 NUT, U 1/4-20 4 56 93420078 CONTROL LOCK, WZK 1

22 11990023 SCREW, TRUSS HD MACH 10-32 X 1/2 2 57 11990075 BOLT, SHLDR ALLEN 1/2 X 3/8 1

23 12990015 NUT, KEP 10-32 Z 2 58 16410002 SPRING, LRG COMPRESSION 1

24 93420007 STATIONARY HANDLEBAR 1 59 96420001 BRAKE LOCK ROD, WZK 1

25 98420056 UPPER PAD, WZK 1 60 11990064 BOLT, FLANGE 7/16-14 X 1 Z5 6

26 11990030 BOLT, FLANGE 3/8-16 X 3/4 Z5 4 61 12990009 NUT, LOCK FLANGE 7/16-14 Z 6

27 12990008 NUT, LOCK FLANGE 3/8-16 Z 4 62 12990031 NUT, TOPLOCK 3/8-16 1

28 53490035 MAIN HARNESS, 1 PC, SENTAR/WZK 1 63 52410007 MODULE - TIME 1

29 11990001 BOLT, HEX 1/4-20 X 5/8 Z5 4 64 12990007 NUT, LOCK FLANGE 5/16-18 Z 4

30 13990020 WASHER, LOCK 1/4 Z 4 65 93420074 TORSION ROD WELDMENT, REAR, WZK 1

UPRIGHT ASSEMBLY 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



9 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



10 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

REF. # PART NO. DESCRIPTION QTY REF. # PART NO. DESCRIPTION QTY

1 93410221 ENGINE DECK WELDMENT, WZK 1 46 95410006 MUFFLER KIT, 27-31 KAW, WZK 1

2 93410224 ENGINE DECK SUB FRAME WELDMENT, WZK 1 → 91410030 MUFFLER, 27-31HP KAW, WZK 1

3 31490022 HYDRO PUMP,7" FAN, Mounts on Lt Side, Drives Rt Whl Motor REF → 51410048 GASKET, LARGE FOR BIG BLOCK ENGINES 2

4 31490023 HYDRO PUMP,7" FAN, Mounts on Rt Side, Drives Lt Whl Motor REF 47 11990128 BOLT, HEX M8-1.25X20Z SERRATED.. 4

5 31490028 FAN, 7", 10 BLADE FOR P/N 31490022 AND 31490023 REF 48 51410048 GASKET, LARGE FOR BIG BLOCK ENGINES REF 2

6 11990081 BOLT, CARRIAGE 7/16-14 X 1 1/4 Z5 4 49 13990046 WASHER, 8mm SPLIT (Supplied w ith Kaw asaki Muff ler) REF

7 12990009 NUT, LOCK FLANGE 7/16-14 Z 4 50 12990041 NUT, HEX M8-1.25Z 2

8 93410237 CS PUMP LEVER, WZK 2 51 91410031 MUFFLER HEAT SHIELD, 27-31 KAW 1

9 11990012 BOLT, FLANGE 5/16 -18 X 3/4 Z5 18 52 11990013 BOLT, FLANGE 5/16-18 X 1 Z5 4

10 12990007 NUT, LOCK FLANGE 5/16-18 Z 19 53 35410024 O-RING, FOR KAWASAKI OIL DRAIN ADAPT 1

11 93410222 CLUTCH STOP, WZK 1 54 35410018 OIL DRAIN VALVE ADAPTER 1

12 11990030 BOLT, FLANGE 3/8-16 X 3/4 Z5 2 55 36410003 OIL DRAIN VALVE 1

13 12990008 NUT, LOCK FLANGE 3/8-16 Z 2 56 36410005 FITTING, MALE BARB 1/2 - 90 1

14 95460010  DECK HANGER ASSEMBLY 2 57 81410017 TUBE, OIL DRAIN 1

15 11990124 BOLT, FLANGE, 1/2-13 X 1", ZINC 6 58 53490035 MAIN HARNESS, 1 PC, SENTAR/WZK REF

16 11990015 BOLT, FLANGE 1/2-13 X 1 1/4 Z5 2 59 53490017 HARNESS, KAWASAKI ENGINE, ELECTRIC START 1

17 12990010 NUT, LOCK FLANGE 1/2-13 Z 8 60 53490011 CABLE, BATTERY, BLACK 18 1/2" 2

18 93410248 WZK ENGINE DECK IDLER BASE WELDMENT 1 61 53490010 CABLE, BATTERY, RED 38" W/ LUG INSUL. 1

19 93410260 IDLER BASE SPACER, WZK 1 62 15990039 CLIP, FULL VINYL COATED, O.D. 3/8", ZK 2

20 11990060 BOLT, CARRIAGE 5/16-18 X 1 Z5 3 64 12990020 NUT, NYLOCK 3/8-16 Z 2

21 13990002 WASHER, FLAT USS 7/16 Z 2 65 36470001 OIL COOLER - STACKED PLATE REF

22 98490008 IDLER ARM ASSEMBLY, RIGHT, 7" 1 66 15990030 CLAMP REF

23 16460009 SPRING, 2.5" DECK IDLER SPRING 1 67 12990019 NUT, NYLOCK 1/4-20 Z 7

24 13990032 WASHER, FENDER 1/2 x 2" Z 1 68 13990045 WASHER, FENDER 1/4 X 1, ZINC, PER LB 2

25 11990089 BOLT, HCS, 1/2-20X3.5 Z 1 69 11990024 SCREW, TRUSS HD MACH 1/4-20 X 3/4 SS 5

26 12990018 NUT, NYLOCK JAM 1/2-20 Z 1 70 98410126 COOLER FRAME ASSEMBLY, WZK 1

27 71460118 BELT, A SECTION, DOUBLE BANDED, 57 EL, ARAMID 1 → 93410255 COOLER FRAME, WZK 1

28 71460122 PULLEY, 5.00in FLAT BACKSIDE IDLER, ZK.. 1 → 76490080 DECAL, WZK OIL COOLER SCREEN 1

29 11990005 BOLT, HEX 3/8-16 X 2 Z5 3 71 93410263 COOLER SCREEN, WZK 1

30 13990010 WASHER, FLAT USS 5/16 z 3 72 11990069 BOLT, HEX 1/4-20 X 1 Z5 2

31 12990031 NUT, TOPLOCK 3/8-16 1 73 93410256 OIL COOLER SCREEN LATCH, WZK 2

32 71460121 PULLEY, A 5.00in DOUBLE GROOVE, ZK.. 2 74 16410005 SPRING, EXTENSION 2

33 15990004 MACHINE KEY 5MM X 5MM X 25MM 2 75 98410127 COOLER SUPPORT ASSEMBLY, BACK, WZK 1

34 11990097 SCREW, SET,  5/16-18 X 3/8 3 → 93410258  COOLER SUPPORT, BACK, WZK 1

35 13990020 WASHER, LOCK 1/4 Z 2 → 76410001 DECAL, ALL LOGOS 1

36 11990120 BOLT, M6 X 35mm, ZINC PLATED,PUMP PULLEY, DIN933 2 → 76490082 DECAL, 2" TRIANGLE WARNING, ROTATING BLADES, ZK 1

37 71460120 PULLEY, MODIFIED A 5.00in DOUBLE GROOVE 1.125 BORE,ZK 1 76 18410006 KNOB, DECK 1

38 15990033 MACHINE KEY, 1/4 X 1/4 X 1 1/2 1 77 93410257 OIL COOLER HOLDER, WZK 2

39 71410018 ZK CLUTCH, CMS 250 1 78 93410254 PUMP FAN COVER SUPPORT, REAR RIGHT, WZK 1

40 71410019 PIGTAIL, CLUTCH, LOW PROFILE 1 79 93410253 PUMP FAN COVER SUPPORT, REAR LEFT, WZK 1

41 REF D SPACER, OBTAIN FROM WARNER ELECTRIC 1 80 93410261 PUMP FAN SIDE SHIELD, RIGHT, WZK 1

42 13990014 WASHER, LOCK 7/16 Z 1 81 93410262 PUMP FAN SIDE SHIELD, LEFT, WZK 1

43 11990010 BOLT, HEX 7/16-20 X 2 3/4 Z5 1 82 93410252 PUMP FAN COVER SUPPORT, FRONT RIGHT, WZK 1

44G 51410044 ENGINE, 27HP (OBTAIN FROM KAWASAKI) 1 83 93410251 PUMP FAN COVER SUPPORT, FRONT LEFT, WZK 1

44H 51410043 ENGINE, 31HP (OBTAIN FROM KAWASAKI) 1 84 93410264 COOLER STRAP, REAR, WZK 1

45 11990046 BOLT, FLANGE 3/8-16 X 1 Z8 4 85 93410031 HOSE HOLD CLIP 2

ENGINE DECK



11 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



12 
 

REF. # PART NO. DESCRIPTION QTY REF. # PART NO. DESCRIPTION QTY
1 98410128 TRACTOR BODY ASSEMBLY, WZK 1 42 93420042 BATTERY BOX COVER, STEEL 1
→ 93410250 TRACTOR BODY WELDMENT, WZK 1 43 12990019 NUT, NYLOCK 1/4-20 Z 1
→ 76490036 DECAL, PATENT NUMBERS 1 44 11990069 BOLT, HEX 1/4-20 X 1 Z5 1
→ 15990006 ZERK, 1/4-28 (GREASE FITTING) 2 45A 98460043 CASTER ARM ASSEMBLY, 5" 2
→ 14990001 PBUSH MEDIUM 4 → 93460109 CASTER ARM WELDMENT, 5" 1
2 15990006 ZERK, 1/4-28 (GREASE FITTING) REF 2 → 98460031 BEARING KIT, SENTAR CASTER ARM 1
3 72490001 WHEEL, PLASTIC, ANTI-SCALP 2 → 17460003 DUST CAP,  SENTAR CASTER ARM REF
4 11990088 BOLT, HCS, 5/8-11 X 4 GR5 ZINC FOR ZK 2 → 12990025 NUT, CASTLE, JAM-TYPE 1-14 THREAD REF
5 13990037 WASHER, FLAT 5/8 x 1 3/8 4 → 15990012 COTTER PIN 1/8 X 2 2
6 98420055 SHIN PAD, WZK 1 45B 98460044 CASTER ARM ASSEMBLY, 8" 2
7 11990027 BOLT, HEX 5/16-18 X 1 Z5 4 → 93460020 CASTER ARM WELDMENT, 8" 1
8 13990013 WASHER, LOCK 5/16 Z 4 → 98460031 BEARING KIT, SENTAR CASTER ARM 1
9 13990009 WASHER, FLAT 1/4 Z 4 → 17460003 DUST CAP,  SENTAR CASTER ARM REF
10 93410249 LATERAL LINK BRAKE BAR WELDMENT, WZK 1 → 12990025 NUT, CASTLE, JAM-TYPE 1-14 THREAD REF
11 11990030 BOLT, FLANGE 3/8-16 X 3/4 Z5 4 → 15990012 COTTER PIN 1/8 X 2 2
12 16410009 SPRING, EXTENSION, BLACK 1 46 98460031 BEARING KIT, SENTAR CASTER ARM REF 2
13 11990060 BOLT, CARRIAGE 5/16-18 X 1 Z5 1 47 93460108 CASTER YOKE WELDMENT, WIDE, WZK 2
14 93410234 BRAKE SHOE, WZK 2 48 11990108 BOLT, HEX 3/4 - 10 X 9.5 Z5 2
15 11990026 BOLT, HEX 3/8-16 X 1 Z5 12 49 12990026 NUT, NYLOCK JAM 3/4-10 Z 2
16 93410225 FOOT PLATFORM WELDMENT, WZK 1 50 95460014 WHEEL AND BEARING KIT 2
17 93410247 PLATFORM BUSHING SPANNER, WZK 2 → 72460009 CASTER WHEEL ASSEMBLY, 13 X 6.5 2
18 13990002 WASHER, FLAT USS 7/16 Z 5 → 98460019 BEARING KIT FOR 11X400-5 CASTER WHEEL 1
19 12990055 NUT, NYLOCK 1/2-13 2 51 98460019 BEARING KIT FOR 11X400-5 CASTER WHEEL REF 2
20 11990109 BOLT, FLANGE 1/2-13 X 1 3/4 Z5 2 52 93410259 WHEEL MOTOR SUPPORT WELDMENT, WZK 2
21 11990015 BOLT, FLANGE 1/2-13 X 1 1/4 Z5 11 53 11990080 BOLT, HEX 1/2-20 X 2 1/2 Z8 8
22 16410013 SPRING, COMPR, SINGLE BOLT MNT, 1.8DIA X 2.7L 3 54 12990038 NUT, NYLOCK 1/2-20 Z 10
23 12990010 NUT, LOCK FLANGE 1/2-13 Z 11 55 72410018 WHEEL HUB,FOR 1-1/4" SHAFT 2
24 17460012 BUMPER, RUBBER, BLACK 1 56 31490008 NUT, CASTLE, 1-20 UNEF 2
25 93410226 OPC PADDLE WELDMENT, WZK 1 57 15990012 COTTER PIN 1/8 X 2 2
26 11990013 BOLT, FLANGE 5/16-18 X 1 Z5 1 58A 72410014 WHEEL ASSEMBLY, 23X950-12 2
27 12990039 NUT, TOPLOCK 5/16-18Z 2 58B 72410026 WHEEL ASSEMBLY, 24X12-12 2
28 52410001 SWITCH, OPC, (GREY) 1 59 72410001 NUT, LUG 1/2-20 8

29R 93410230 FUEL TANK BRACKET, FRONT, RIGHT, WZK 1 60 98410129 DECK CONTROL ARM ASSEMBLY, WZK 2
29L 93410229 FUEL TANK BRACKET, FRONT, LEFT, WZK 1 → 93410235 DECK CONTROL ARM, WZK 1
30 11990123 CARRIAGE BOLT, 3/8 x 2.5", ZK 8 → 77410003 BEARING, ROD END, 3/4-16 R.H. 1
31 12990008 NUT, LOCK FLANGE 3/8-16 Z 18 → 17460005 BUSHING, RUBBER, PUSH ARM 2

32R 93410228 FUEL TANK BRACKET, REAR, RIGHT, WZK 1 → 12990037 NUT, JAM 3/4-16 Z 1
32L 93410227 FUEL TANK BRACKET, REAR, LEFT, WZK 1 → 93410246 DECK CONTROL ARM SPACER, WZK 1
33 11990016 BOLT, CARRIAGE 3/8 X 1 Z5 6 61 77410003 BEARING, ROD END, 3/4-16 R.H. REF
34 93410031 HOSE HOLD CLIP 2 62 12990037 NUT, JAM 3/4-16 Z REF
35 13990010 WASHER, FLAT USS 5/16 z 2 63 17460005 BUSHING, RUBBER, PUSH ARM 2 + REF 4
36 11990005 BOLT, HEX 3/8-16 X 2 Z5 2 64 93410246 DECK CONTROL ARM SPACER, WZK REF
37 12990020 NUT, NYLOCK 3/8-16 Z 2 65 11990121 BOLT, HEX HEAD, 1/2-13 x 8.5" Z 8.. 2
38 REF BATTERY, 12V, 300CCA (OBTAIN LOCALLY) 1 66 13990035 MACH BUSH, 1/2 ID X 14 GA 2
39 93410231 BATTERY BOX WELDMENT, WZK 1 67 15990015 WOODRUFF KEY 3/16 X 3/4 (FOR HYD MOTOR) REF
40 11990012 BOLT, FLANGE 5/16 -18 X 3/4 Z5 6 68 17460003 DUST CAP,  SENTAR CASTER ARM REF
41 12990007 NUT, LOCK FLANGE 5/16-18 Z 6 69 12990025 NUT, CASTLE, JAM-TYPE 1-14 THREAD REF

MAIN FRAME
                                                          



13 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



14 
 

                                                          

REF. # PART NO. DESCRIPTION QTY REF. # PART NO. DESCRIPTION QTY

1 98460039 DECK LIFT HANDLE ASSEMBLY, WZK 1 30 11990106 BOLT, HCS 1/2 - 20 X 1.75 Z5 3
→ 96460010 DECK LIFT HANDLE WELDMENT, WZK 1 31 12990038 NUT, NYLOCK 1/2-20 Z 1
→ 17420011 GRIP, HANDLE BAR .75" x 14" 1 32 96410002 FOOT PLATE PIVOT, ZINC PLATE 2
2 17420011 GRIP, HANDLE BAR .75" x 14" REF 33 98460041  HEIGHT SELECTOR PIN ASSEMBLY, WZK 1
3 87460005 DOM_WZK DECK LIFT HANDLE SPANNER 1 34 11990024 SCREW, TRUSS HD MACH 1/4-20 X 3/4 SS 1
4 12990045 NUT, TOPLOCK 1/4-20Z 2 35 13990009 WASHER, FLAT 1/4 Z 1
5 12990006 NUT, LOCK FLANGE 1/4-20 Z 2 36 12990019 NUT, NYLOCK 1/4-20 Z 1
6 11990069 BOLT, HEX 1/4-20 X 1 Z5 1 37 98460042 DECK LIFT ROD ASSEMBLY, WZK 1
7 16410008 SPRING, EXTENSION, 2" 2 → 12990036 NUT, JAM 1/2-20 R-H Z 2
8 11990045 BOLT, HEX 1/4-20 X 1 1/2 Z5 1 → 24420041 ZK, ROD, 1/2in DECK LIFT 1
9 93460103 DECK LIFT AXLE WELDMENT, REAR, WZK 1 → 77410001 BEARING, ROD END, 1/2-20 R.H. 1

10 11990043 BOLT, SHOULDER ALLEN 3/8 X 3/4 4 → 77410002 BEARING, ROD END, 1/2-20 L.H. 1
11 12990021 NUT, NYLOCK 5/16-18 Z 4 → 12990035 NUT, JAM 1/2-20 L-H Z 1
12 95460010  DECK HANGER ASSEMBLY REF 38 77410002 BEARING, ROD END, 1/2-20 L.H. REF
13 77410004 BEARING, STAMPED STEEL 2-BLT FLANGE 1" 2 39 12990035 NUT, JAM 1/2-20 L-H Z REF
14 12990007 NUT, LOCK FLANGE 5/16-18 Z 4 40 77410001 BEARING, ROD END, 1/2-20 R.H. REF
15 11990059 BOLT, CARRIAGE 5/16-18 X 3/4 Z5 4 41 12990036 NUT, JAM 1/2-20 R-H Z REF
16 96460043 DECK LIFT LATCH WELDMENT, WZK 1 42 24420041 ZK, ROD, 1/2in DECK LIFT REF
17 77410006 BEARING, BALL SEALED W/ SNAP RING 2 43 16460008 SPRING,  DECK LIFT, 1.7 DIA X 9L 2
18 93460110 DECK LIFT HANDLE SPANNER, WZK 1 44 15990019 CHAIN, PC 1/4 ZINC (3 LINKS) 2
19 13990015 MACH BUSH, 1/2 ID X 7/8 OD X 18 GA 20 45 11990127 BOLT, FLANGE LOCK, 1/2-13 X 2.0 Z5 2
20 11990041 BOLT, HEX M8-1.25 X 40 Z5 4 46 93460110 SPACER, PAINTED, SPRING CHAIN 2
21 13990035 MACH BUSH, 1/2 ID X 14 GA 16 47 12990010 NUT, LOCK FLANGE 1/2-13 Z 4
22 12990018 NUT, NYLOCK JAM 1/2-20 Z 7 48 15990038 ZK CHAIN, 5 LINK GRADE 70 1/4" (7mm) 2
23 93410186 DECK LIFT LATCH DETENT ARM, WZ 1 49 13990017 MACH BUSH, 7/8 ID X 1 3/8 OD X 14 GA 4
24 11990076 BOLT, SHLDR ALLEN 1/2 X 5/8 1 50 14990001 PBUSH MEDIUM REF
25 12990031 NUT, TOPLOCK 3/8-16 1 51 15990010 E-CLIP 7/8 1
26 12990039 NUT, TOPLOCK 5/16-18Z 1 52 11990122 Eye Bolt, 1/2"-13, 4" length 2
27 77410011 BEARING, BALL, PG 1 53 13990002 WASHER, FLAT USS 7/16 Z 2
28 11990027 BOLT, HEX 5/16-18 X 1 Z5 1 54 12990055 NUT, NYLOCK 1/2-13 2

29L 93460104 DECK LIFT HEIGHT SELECTOR, WZK 1
29R 98460040 DECK LIFT HEIGHT SELECTOR ASSEMBLY, WZK 1
→ 93460104 DECK LIFT HEIGHT SELECTOR, WZK 1
→ 76490077 DECAL, ZK STANDER DECK HEIGHT SELECTOR 1

DECK LIFT SYSTEM



15 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



16 
 

REF. # PART NO. DESCRIPTION QTY

1 42420002 HOSE, FUEL 1/4 x 30 (SPECIFY LENGTH) 1
2 42420002 HOSE, FUEL 1/4 x 17 (SPECIFY LENGTH) 1
3 42420002 HOSE, FUEL 1/4 x 20 (SPECIFY LENGTH) 1
4 43410001 HOSE CLAMP, 1/4 6
5 41410006 VALVE, FUEL 3-WAY (INCL WASHER AND NUT) 1
6 REF KAWASAKI ONLY 1
7 41410003 BUSHING FOR FUEL TANK VALVE 2
8 41410007 VALVE, FUEL 90 DEG.  NO SHUT-OFF 2
9 15990002 CLIP, HALF 5/8 4

10 11990046 BOLT, FLANGE 3/8-16 X 1 Z8 9
11 13990002 WASHER, FLAT USS 7/16 Z 9
12 13990005 WASHER, RUBBER, FOR OPC 9
13 11990024 SCREW, TRUSS HD MACH 1/4-20 X 3/4 SS 4
14 12990019 NUT, NYLOCK 1/4-20 Z 4
15 17470002 GROMMET, RUBBER .688 X 1.00 X .250, FOR ZK 1
16 11990059 BOLT, CARRIAGE 5/16-18 X 3/4 Z5 1
17 12990007 NUT, LOCK FLANGE 5/16-18 Z 1
18 41410020 FUEL TANK, RIGHT, ZK 1
19 41410019 FUEL TANK, LEFT,  ZK 1
20 41410012 FUEL TANK CAP, 3" OPENING REF
21 41410015 FUEL LEVEL GAUGE, WAND TYPE REF
22 93420084 FUEL TANK GUARD, WZK 1
23 17410002 GROMMET 1
24 95410005 FUEL PICK-UP LINE KIT REF
→ 41410003 BUSHING FOR FUEL TANK VALVE 1
25 41410021 FUEL GAUGE GROMMET 1

FUEL SYSTEM

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



17 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



18 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

REF. # PART NO. DESCRIPTION QTY
1 76490076 DECAL, ZK STANDER FACE PLATE 1
2 76490059 DECAL, AMERICAN FLAG 1
3 76490023 DECAL, CIRCLE WITH 'W' 2
4 76490013 DECAL, MAIN INST PANEL 1
5 76460001 DECAL, DANGER BLADE HAZARD 2
6 76490005 DECAL, THROTTLE/INSTRUCTIONS 1
7 76490077 DECAL, ZK STANDER DECK HEIGHT SELECTOR 1
8 76490071 DECAL, MOWER PATENT NUMBERS 1
9 76490081 DECAL, WZK FUEL VALVE SELECTOR 1

10 76490051 DECAL, DECK COMMERCIAL BENEFITS 1
11 76410001 DECAL, ALL LOGOS 1
12 76490001 DECAL, SHIELD MISSING 3
13 76490082 DECAL, 2" TRIANGLE WARNING, ROTATING BLADES, ZK 1
14 REF DECAL, HYDRO GEAR 1
15 76490080 DECAL, WZK OIL COOLER SCREEN 1

16A 76490007 DECAL, 52" DECK SIZE 1
16B 76490012 DECAL, 61" DECK SIZE 1

DECALS



19 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



20 
 

 
 


